Spare parts list

6720620319

GREENSTAR CAMRAY UTILITY

7 Bumer

— 9 Additional Spare Parts




6720900620.AA

27/04/2009 6720620319



27/04/2009 6720620319



Spare parts list

R i
fe:
o
> "[
\..o"'
; t
R

\\ .

A6

6720900622.AA

1

Cabinet Assembly
D

GS Camray

27/04/2009

6720620319




Pos | description S-Nr ordering no. PG gas type remarks

g

3

1 |Cabinet front panel assembly 87161119910 ]
1 |Cabinet Panel Front Insulated Assembly 8716 1134650 u
2 |Cabinet top panel assembly 87161119870 ]
2 |Top panel & insulation 8716 113 4630 u
3 | Side panel Ih assembly 8716 1119200 ]
3 |LH side panel & insulation 8716 1134610 u
4 | Side panel rh assembly 8716 1119220 ]
4 |RH side panel & insulation 8716 1134620 u
5 Screw no.8x1/2 f/h type b self tap. 29124212250 16 ]
6 |Nut 2ba flat black m/s 8 716 155 002 0 05 u
7 |Stud 2ba brass ball new design 8716 1405120 08 ]
8 |Nut Captive No:8 8716 148 204 0 16 u
9 Screw No8 x 1/2" pan head 29124010250 ]
10 |Cabinet top support assembly 8 716 107 605 0 u
11 Clip - spring ref mfo319 soft (5 pack) 8716 1405130 04 ]
12 |Cabinet rear panel 8716 1119250 u
13 [Clip - tool 1/2" 8716 155 038 0 ]
14 [Clip - p-type 9.5mm holding diameter 8716 141 186 0 u
15 Washer m4 flat z/p m/s 2916 0110100 ]
16 |Screw m4 x 12mm taptite zc pl ph 29144114040 02 u
17 ' Screw m3x6mm zc pl p/h taptite 29144114110 18 ]
18 |Badge 8716 106 808 0 21 ]
19 |Panel Bush 8716 106 752 0 ]
Infil plate pack 87161151790 u

GS Cam ray Cabinet Assembly

D

27/04/2009

6720620319




Spare parts list

5=

SSSNESSEES)

s

6720900608D

2

Primary HT Exchanger Assembly
D

GS Camray

27/04/2009

6720620319




Pos | description S-Nr ordering no. PG gas type remarks

g
3
1 |25/32-000 Heat exchanger painted assy 8716 1119260 ]
1 |12/18-000 Heat exchanger painted assy 8716 1119950 u
1 |18/25-000 Heat exchanger painted assy 8716 112 009 0 ]
2 |22mm blanking plug 8716 140246 0 u
3 |Capnut 22mm 87161480110 ]
4 | Baffle 87161153720 ]
5 | Baffle retainer key 8716 111958 0 ]
6 |Flueway cover assembly 87161119410 u
7 |Washer 1/4" x 3/4" x 16 gauge 29160118840 ]
8 |Screw Hex Z M6 x 25 8.8 ZP 8716 113 066 0 u
9 ROPE SEAL 87161133020 ]
10 |Tube blanking plate assembly 8716 112846 0 u
11 Frame insulation assembly 87161124190 ]

11 Frame insulation assembly 8716 1124190 u Before FD889
12 |Guard Access Door Painted 87161128020 u
13 |Access Door Assembly 8716 1119850 u
14 Rope thermal resistant 8716111986 0 ]
15 Nut M10 29150110100 ]
16 'Washer m10 2916 0111140 ]
17 |Steel split pin 45mm x 1.5mm 8716 155047 0 u
18 |Pocket t/stat 27-3 8716 140 2450 ]
19 |Bulkhead Mounting Bracket 8716 1128000 u
20 |Nut Captive No:8 8716 148 204 0 16 ]
21 |Screw no.8x1/2 f/h type b self tap. 29124212250 16 u
22 |Valve oil line 8716 1059170 ]
23 |Clip - retaining 8716 148 3220 u
24 |0-Ring 3.0 sec x 21.5i/d e.p. 8716 140 826 0 ]
25 |Nut burner location 8 716 108 053 0 ]
26 \Washer m8 form a ms zinc plate 29160110150 ]
27 |Nut m8 full hex m/s zc pl 29150110090 18 u
28 |Gasket-Burner mounting flange 87161128710 ]
29 Burner flange 8716 108 051 0 u
30 |Screw Hex Z M6 x 25 8.8 ZP 8716 113 066 0 ]
31 |Air vent 1/8 bsp 8716 140 238 0 12 ]
32 |Burner assembly Riello RDB-112/18 tested 87161128400 ]
32 |Burner assy Riello RDB-2.2 18/25 tested 87161128410 u
32 |Burner assy Riello RDB-2.2 25/32 tested 87161128420 ]
33 |Bracket Flue Elbow 87161136110 ]
34 |Screw m5x16mm hexagon slotted head 29111311580 ]
Insulation Jacket 8716 1119590 ]
Insulation Top 8716 111 960 0 ]
Insulation Heat Exchanger Front 12/25 8716 1120220 u
Tape at500 silver 50mm x 5m 8716 142001 0 ]

GS Cam ray Primary HT Exchanger Assembly

D

27/04/2009

6720620319




Spare parts list

13 {3
l—/_|

6720900615.AA

3

Electrical Assembly
D

GS Camray

27/04/2009

6720620319




Pos | description S-Nr ordering no. PG gas type remarks

g

3
1 |Utility facia & electrical assy 12/18 8716 1123370 ]
1 |Electrical & facia assembly 18/25 87161127510 u
1 |ELECTRICAL & FACIA ASSEMBLY 25/32 87161127550 ]
2 |Facia assy 12/18 87161123380 u
2 |Facia assy 18/25 87161127520 ]
2 |Facia assy 25/32 8716 112756 0 u
3 |Knob control 8716 1053850 ]
4 Screw no.8x1/2 f/h type b self tap. 29124212250 16 u
5 Nut Captive No:8 8716 148 204 0 16 ]
6 |Thermostat control ch 8 716 107 621 0 u
7 |Bootina term 4.8mm(dvc4.8) 8716 146 221 0 ]
8 |Terminal block 6-pole 8 716 107 893 0 u
9 ' Screw m3x16mm zc pl p/h taptite Scr 2914 411 2270 ]
10 ' Thermostat flue manual 8 716 107 624 0 u
11 | Thermostat manual reset 8716 107 6250 ]
12 Thermostat high limit 8 716 107 623 0 u
13 | Screw m4x6 taptite zc pl p/h 2914 4114240 12 ]
14 |Screw M5 x 10 Pan Head Pozi ZP 29124511520 u
15 Bush M16 cord grip 87161123330 ]
16 'Nut M16 lock. 87161123340 ]
17 ' Grommet nylon open-close 8716 141 050 0 09 ]
18 |Insulation 8 716 107 890 0 u
19 Cable 2.15dia brown 8716 107 754 0 ]
20 |Harness-Highlight limit sensor 8716 1130470 u
21 |Harness Thermostat Brown 87161130510 ]
22 |Harness Burner 8716 1130520 u
23 |Harness-thermostat to terminal 87161130450 ]
24 |Harness earth 8716 1134200 u
25 |Harness orange 87161134210 u

GS Cam ray Electrical Assembly

D

27/04/2009

6720620319







Pos | description S-Nr ordering no. PG gas type remarks

g

3
1 |Manifold assembly 8716 115250 0 ]
2 RS Air duct assembly 8716 114 986 0 u
3 | Thermostat pocket assembly 8 716 107 697 0 ]
4 |Steel split pin 45mm x 1.5mm 8716 155047 0 u
5 |Flue service cover 87161131750 ]
6 |Seal - Service Cover 8 716 107 536 0 u
7 |Cap analysing point 8716 1131770 ]
8 |Screw Hex Z M6 x 25 8.8 ZP 8716 113 066 0 u
9 |Seal SHE 16 tubes 87161129540 ]
10 Flue seal 8711 004 302 0 19 n
11 Gasket RS Air Duct S/AD 8716 1075350 ]
12 |RS Air Duct 8716 107 362 0 ]
13 |Screw M5 x 10 Pan Head Pozi ZP 29124511520 ]
14 'Hose clip 60mm-80mm 8 716 108 280 0 u
15 Burner air duct assembly 8716 1124240 ]
16  Retainer-secondary baffle 8716 110092 0 u
17 'Washer condensate pipe 8716 1101740 ]
18 |Cowl Spacer 8716 1134500 u
19 Washer 6mm id flat z/p m/s 2916 0110140 ]
20 |Condensate trap kit 8716 1132100 u
GS Cam ray ganifold Assembly

27/04/2009

6720620319

11




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner assembly Riello RDB 2.2 18/25 GS Cam ray
D

v

27/04/2009 6720620319 12



description S-Nr ordering no. PG gas type remarks
g
£
[
o
()
]
GS Camray Manifold Assembly
D

27/04/2009 6720620319



Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 14



D

Pos | description S-Nr ordering no. PG gas type remarks
g
£
[
)
[}
)

Nozzle Danfoss 0.75 x 60 deg es 8 716 106 156 0 ]

Pump 87161091820 u

Electrode 8716 109 1830 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE

27/04/2009

6720620319

15




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 16



Pos | description

ordering no.

PG

gas type

remarks

Coil assembly

87161091850

Capacitor

8716 109 188 0

Photo-electric cell

87161091930

Burner cover

8716 109 196 0

H H N N |GSCamray

GS Camray

Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

17




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 18



D

Pos | description S-Nr ordering no. PG gas type remarks
g
£
[
o
()
]

Burner lead 8716 109 197 0 ]

Fan 8716 109 201 0 | |

Control box 8716 109 203 0 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE

27/04/2009

6720620319

19




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 20



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
o
()
]
Electrodes 87161092110 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

21




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 22



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
[8)
[}
Q
Pressure Gauge Extension 8716 109 2120 u
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

23




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 24



Pos | description S-Nr ordering no. PG gas type remarks
g
£
[
o
()
]
Air damper assembly 8716 109 214 0 ]
Drive Coupling 8716 109 2450 u
Shaft seal 8716 109 2480 ]
O-ring 8716 109 2550 u

u

Electrode clamp

87161092700

GS Camray

Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

25




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 26



Pos | description S-Nr ordering no. PG gas type remarks
g
£
[
)
[}
)

O-ring 8716 109 328 0 ]
Needle Valve 8716 109 329 0 u
Nozzle holder 8716 1093310 ]
Tube 8716 1093320 |
Protection Cover 8716 109 3330 u
Regulator 8716 109 3340 u
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

27




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 28



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
o
()
]
Filter O Ring 8716 1093350 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

29




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 30



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
o
()
]
High Voltage Lead 8716 109336 0 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

31




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 32



Pos

description

ordering no.

PG

gas type

remarks

Nozzle holder (484T50)

87161093370

Collar (484T50)

8716 109 338 0

Air/Fan Box Seal Kit

87161093410

H E N |GSCamray

GS Camray

Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

33




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 34



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
o
()
]
Collar 8716 109 346 0 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

35




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 36



remarks

Pos

description

ordering no.

PG gas type

M | GS Camray

NOZZLE DANFOSS 0.75 80 DEG ES

87161093870

GS Camray

D

Burner Assembly Riello RDB2.2 25/32 HE

27/04/2009

6720620319

37




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 38



remarks

Pos | description S-Nr ordering no. PG gas type
g
£
[
(8}
1%
]
Nozzle Danfoss 0.85 60 deg es 8716 1100830 ]
GS Cam ray Burner Assembly Riello RDB2.2 25/32 HE
D

27/04/2009

6720620319

39




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 40



remarks

Pos

description

ordering no.

PG gas type

RDB MOTOR C/W CAPACITOR

87161105220

H | B |GS Camray

Harness 4-way

87161124840

GS Camray

D

Burner Assembly Riello RDB2.2 25/32 HE

27/04/2009

6720620319

41




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 42



Pos | description

ordering no.

PG

gas type

remarks

Burner air inlet cowl

87161125160

Burner tube T2 25/32

87161125210

LVD solenoid valve shield

87161125220

Harness-4 way

8716 1125240

Air guide

87161125250

Burner sealing gasket

87161125280

Burner mounting collar

87161125290

Flexible oil hose

87161127300

H H B B B B E NH|GSCamray

GS Camray

Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

43




Spare parts list

Dmawling no
cuaent ly
avallabl

Burner Assembly Riello RDB2.2 25/32 HE GS Cam ray
D

v

27/04/2009 6720620319 44



Pos

description

ordering no.

PG

gas type

remarks

Burner mounting collar

87161127760

Burner tube T2 SH 18/25

87161127800

Alr damper disc RDB2.2

87161127830

Pump G Riello RDB

8716 1152970

Oil hose HNBR 900mm

87161153120

Nipple 1/4" coNical x 1/4" coNical

8716 140 554 0

Washer copper 1/4"

87161427690

Nozzle danfoss 0.60 80 deg es

8716 156 6700

Nozzle danfoss 0.55 80 deg eh

8716156 6710

Air inlet cowl

87186821340

Combustion head

87186821700

Capacitor cover

87186821740

Digital control box

8718 682 2500

Gasket burner

87186824390

H H B B HE B B BB B B B B H|GSCamay

GS Camray

Burner Assembly Riello RDB2.2 25/32 HE

D

27/04/2009

6720620319

45




Spare parts list

6720900610.AA

GS Camray

Secondary HT Exchanger Assembly

D

46

6720620319

27/04/2009



Pos | description S-Nr ordering no. PG gas type remarks

g

3

1 |Secondary Heat Exchanger Final Assembly 87161124300 ]
2 |Screw Hex Z M6 x 25 8.8 ZP 8716 113 066 0 ]
3 Air vent manual 1/4 bsp 8716 140516 0 21 ]
4 Boiler drain tube 87161412190 ]
5 |Seal SHE 16 tubes 87161129540 ]
6 |Baffle double secondary heat exchanger 8 716 108 1050 u
7 |Airvent 1/8 bsp 8716 1402380 12 ]
8 |washer 30.5x22.2x1.5 8716 1409200 13 ]
9 |Pipe Ch Return 8716112809 0 ]
10 |Nut clamping g1 8716 140 2470 u
11 Pipe - Secondary To Primary 87161128110 ]
12 O-Ring 3.0 sec x 21.5 i/d e.p. 8716 140826 0 u
13 Clip - retaining 8716 148 3220 ]
14 |Cowl Spacer 8716 1134500 u
15 |Washer 1/4" x 3/4" x 16 gauge 29160118840 ]
16 |Pipe Central Heating return expanded 8716 112 866 0 u
Insulation secondary top 8716 108 937 0 ]
Insulation secondary bottom 8716 108 938 0 u
Tape at500 silver 50mm x 5m 8716 142001 0 ]

GS Cam ray Secondary HT Exchanger Assembly

D

27/04/2009

6720620319

47




Spare parts list

ADDITIONAL SPARE PARTS
FOR APPLIANCE
NOT DRAWN

9099

6720900999.AA

Additional Spare Part

GS Camray

0000000000

6666666666

48




Pos | description S-Nr

ordering no.

PG

gas type

remarks

Digital programmer

87161053910

OM G'STAR CAM 12/32 U'TIL&SYS 2006/12 EN

87161119830

Literature Pack - Utility & System 12/32

87161126970

IM G'STAR CAM 12/32 U'TIL&SYS 2006/12 EN

87161130040

CONDENSATE TRAP KIT

87161132780

H EH EH H H|GSCamray

GS Camray

Additional Spare Part
D

27/04/2009

6720620319

49




List of translations

Pos

© 00 N 0| W NP

=
o

-
[N

[y
N

-
w

[N
N

-
[¢)]

[y
[¢]

[N
~

-
[ee]

[y
©

© 0 N0 |_lwW N FIN

=
o

-
[N

[y
N

-
w

[N
N

[y
[¢)]

[y
[¢]

[N
~

-
[e¢]

[y
[<e]

N
o

N
iy

I\
N

N
w

N
N

N
)]

N
[¢)]

N
~

N
[e¢]

N
[<e]

w
o

w
-

w
N

w
w

w
N

Pos

27/04/2009

6720620319

50




List of translations

O 0N g~ WN P W

=
o

-
[N

[y
N

-
w

[N
N

-
[¢)]

[y
[¢]

[N
~

-
[e¢]

[y
©

N
o

N
iy

I\
N

N
w

N
N

N
)]

© 0 N U |_W NP O

=
o

-
[N

[y
N

-
w

[N
N

-
[¢)]

[y
[¢]

[N
~

-
[ee]

[y
[<e]

N
o

~

Pos

albh W NPEFL 0

27/04/2009

6720620319

51




List of translations

27/04/2009

6720620319

52




Types of appliances

Appliance

ordering no.

Country remarks

GREENSTAR CAMRAY 12/18 UTILITY

7716 100 108

United Kingdom

GREENSTAR CAMRAY 18/25 UTILITY

7716 100 109

United Kingdom

GREENSTAR CAMRAY 25/32 UTILITY

7716 100 110

United Kingdom

27/04/2009

6720620319

53




27/04/2009

6720620319

54



27/04/2009

6720620319

55



27/04/2009

6720620319

56



27/04/2009

6720620319

57



27/04/2009

6720620319

58



